
Deluxe Garden Dump Cart

Owner’s Manual
Model GOR0865-D

11/08

• Important Safety Instructions
• Assembly Instructions
• Parts and Hardware Identification

CAUTION: Read, understand and follow ALL instructions before using this product.Carro Basculante para
Jardín de Lujo 

Manual del Propietario 
Modelo GOR0865-D

Para consultar sobre produtos:
Tricam
7677 Equitable Drive
Eden Prairie, MN 55344
1-800-867-6763
www.gorillacarts.net

Patente de los Estados  Unidos N.°: 6,851,756, 7,390,065, 7,210,697 y 7,441,792 Otras Patentes de los EE.UU. y  Patentes Extranjeras
Pendientes11/08

• Instrucciones Importantes de Seguridad
• Instrucciones de Ensamblaje 
• Identificación de Piezas y Herrajes

PRECAUCIÓN:Antes de utilizar este producto, lea, comprenda y siga TODAS las instruccione

For product inquiries:
Tricam
7677 Equitable Drive
Eden Prairie, MN 55344
1-800-867-6763
www.gorillacarts.net

U.S. Patent #'s 6,851,756, 7,390,065, 7,210,697 and 7,441,792
Other U.S. and Foreign Patents Pending

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 1



Exploded Drawing for Assembly

A. Tub (1)

B. Lock Assembly (1)

C. Rear Struts (2)

D. Rear Frame (1)

E. Rear Axle Assembly (1)

F. Front Frame (1)

G. Front Struts (2)

H. Front Axle Assembly (1)

I. Wheels (4)

J. Handle (1)

K. Accessory Tray (1)

Parts List

A. M8x60 Round Head Bolt (1)

B.  M8x30 Truss Head Bolts (5)

C. M8x20 Truss Head Bolt (4)

D. M8x20 Hex Bolts (10)

E. M6x20 Should Bolts (2)

F. M8 Flat Washers (20)

G. Wheel Spacers (4)

H. M12 Flat Washers (4)

I. M8 Lock Nuts (20)

J. M12 Lock Nuts (4)

K. M6 Lock Nuts (2)

L. M6 Flat Washer (2)

Hardware List Drawings are
not to scale

A.

B.

D.

C.

E.

F.

G.

H.

I.

A.

B.

C.

D.

E.

F.

G.

H.

I.

J.

J.

K.

L.

K.
Plano Esquemático de Ensamblaje

A.Cubeta (1)

B.Ensamblaje de Bloqueo  (1)

C.Puntales Traseros (2)

D.Estructura Trasera  (1)

E.Ensamblaje del Eje Trasero  (1)

F.Estructura Delantera  (1)

G.Puntales Delanteros  (2)

H.Ensamblaje del Eje Delantero  (1)

I.Rueda (4)

J.Mango (1)

K.Incluye bandeja de accesorios
desmontable (1)

Lista de Piezas:

A.Tornillo de Cabeza Redonda M8x60  (1)

B.  Tornillos para Ménsulas M8x30  (5)

C.Tornillos para Ménsulas M8x20  (4)

D.Tornillos Hexagonales M8x20  (10)

E.Tornillos con Reborde de Cabeza   
M6x20  (2)

F.Arandelas Planas M8  (20)

G.Separadores para Ruedas  (4)

H.Arandelas Planas M12  (4)

I.Tuercas de Bloqueo M8  (20)

J.Tuercas de Bloqueo M12  (4)

K.Tuercas de Bloqueo M6  (2)

L.Arandelas Planas M6  (2)

Lista de HerrajesLos planos no
son a escala

A.

B.

D.

C.

E.

F.

G.

H.

I.

A.

B.

C.

D.

E.

F.

G.

H.

I.

J.

J.

K.

L.

K.

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 5



1. READ ALL INSTRUCTIONS BEFORE USE.  If you do not understand these instructions, need clarification or further
explanation, please call our toll free answer line for assistance at 1-800-867-6763.

2.  Do not load the cart with more than 1,200 lb (544 kg).  Do not use the dumping feature of the cart with a load of more
than 500 lb (226 kg).  The weight rating is based on an evenly distributed load. 

3. Do not allow children to use the cart without supervision.  This cart is not a toy.
4. Do not use this cart for transporting passengers.
5. This cart is not intended for highway use.
6. Do not exceed 5 mph.
7. Distribute the load evenly over the surface of the tray.
8. Do not load items on the top edges of the tray.
9. If any parts become damaged, broken or misplaced, do not use the cart until replacement parts have been obtained.
10. Do not use the cart on surfaces or for transporting objects that can cause damage to the pneumatic tires or tubes.  

Do not inflate the tires to more than 32 PSI.

11. It is recommended that the cart be inspected for damage before each use.
12. KEEP THESE INSTRUCTIONS FOR FURTHER REFERENCE.

Your cart requires assembly.  Account for all parts and hardware before beginning assembly.  If any parts are missing or
damaged, or if you have any questions or need additional instructions, call the manufacturer at  1-800-867-6763.

Tools required for assembly: standard screwdriver, phillips screwdriver and socket set (or two adjustable wrenches).

Important Safety Instructions

Assembly Instructions

Step 2
Attach the front struts connecting
the front axle assembly and the
front frame using M8x20 hex bolts
(4), M8 washers (4) and M8 lock
nuts (4). Tighten all bolts from
Step 1 and Step 2 securely.

Step 1
Attach the front axle assembly to the
front frame using M8x20 hex bolts (4),
M8 flat washers (4) and M8 lock nuts
(4).  Hand tighten.  Attach the M6x20
shoulder bolts (2) and the M6 lock nuts
(2) and M6 flat washers (2) to the outer
ends of the steering linkage.

1.LEA TODAS LAS INSTRUCCIONES ANTES DE USAR. Si no entendió estas instrucciones, necesita disipar 
alguna duda o necesita una explicación más exhaustiva, solicite asistencia llamando a nuestra línea gratuita de
atención 1-800-867-6763.

2.No cargue el carro con más de 544 kg. No use el accesorio de descarga del carro con una carga de más de 226 kg.
El peso que soporta tiene en cuenta la carga distribuida en forma uniforme. 

3.No permita que los niños usen el carro sin supervisión. Este carro no es un juguete.
4.No utilice este carro para transportar personas.
5.Este carro no está diseñado para utilizar en autopistas.
6.No exceda las 5 mph.
7.Distribuya la carga en forma uniforme sobre la superficie de la bandeja.
8.No cargue elementos por sobre los bordes de la bandeja.
9.Si alguna de las partes se daña, se rompe o está mal colocada, no use el carro hasta reemplazar dichas partes.
10. No use el carro en superficies o para transportar objetos que puedan dañar los neumáticos o las cámaras. No infle

los neumáticos a más de 2.20 BAR.

11. Se recomienda verificar el carro después de cada uso.
12. CONSERVE ESTAS INSTRUCCIONES PARA CONSULTARLAS EN EL FUTURO.

El carro necesita ensamblaje. Antes de comenzar el ensamblaje verifique todas las partes y los herrajes. Si faltan piezas o
están dañadas, o si tiene preguntas o necesita instrucciones adicionales, llame al fabricante al   1-800-867-6763.

Herramientas necesarias para el ensamblaje: destornillador estándar, destornillador Phillips y juego de cubos (o dos
llaves ajustables).  

Instrucciones Importantes de Seguridad

Instrucciones de Ensamblaje

Paso 2
Una los puntales delanteros de
modo que queden conectados
con el ensamblaje del eje frontal
y la estructura delantera
utilizando tornillos hexagonales
M8x20 (4), arandelas M8 (4) y
tuercas de bloqueo M8 (4). Ajuste
los tornillos de los Pasos 1 y 2 lo
más firme posible.

Paso 1
Una el ensamblaje del eje frontal a
la estructura delantera utilizando
los tornillos hexagonales M8x20 (4),
las arandelas planas M8 (4) y las
tuercas de bloqueo M8 (4). Ajuste a
mano. Una los tornillos con reborde
de cabeza (2) y las tuercas de
bloqueo M6 (2) a los extremos de la
conexión de dirección. 

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 7



Paso 3
Deslice los puntales traseros
hacia los extremos del
ensamblaje del eje trasero.

Step 4

A. The rear axle attaches to the rear section of the
rear frame. Double check the rear frame placement
before assembling to the tub. As shown in Figure 1 ,
the side holes on the rear frame must be towards the
front of the bed.  Please reference the front and rear
labels on the backside of the rear frame to confirm
correct placement.  

Step 3
Slide rear struts onto the ends of
the rear axle assembly.

NOTE:  If the rear frame is installed incorrectly (see figure 2), the locking
mechanism installation in Step 6 will not engage when the cart tub is in the
down position.

FRONT
OF TUB

Figure 1 Figure 2

Rear
Frame

SIDE HOLE IN FRONT

OF CENTER IS 

CenterCenter
LineLine

Center

FRONT
OF TUB

CORRECT

SIDE HOLE IN BACK

OF CENTER IS 

CenterCenter
LineLine

Center

FRONT
OF TUB

INCORRECT

Rear
Frame

Rear
Frame

Paso 4

A.El eje posterior se une a la sección posterior de la
estructura posterior.  Verificar dos veces la colocación
posterior antes de ensamblar la bañera. 
Como se muestra en la Figura 1, los orificios laterales
en la estructura posterior deben estar hacia el frente
de la bañera.  Remítase a las etiquetas frontales y
posteriores en la parte trasera de la estructura
posterior para confirmar la colocación correcta.

NOTA:  Si la estructura posterior se instala de manera incorrecta (ver figura 2),
el mecanismo de aseguramiento en el Paso 6 no funcionará cuando la base de
la bañera esté en la posición hacia abajo.  

PARTE DELANTERA 
DE LA BAÑERA

Figura 1Figura 2

Estructura
Trasera

EL ORIFICIO LATERAL EN FRENTE
 DEL CENTRO ESTÁ  

Center Center
Line Line

Centro

PARTE 
DELANTERA 
DE LA BAÑERA

PARTE 
DELANTERA 
DE LA BAÑERA

CORRECTO

EL ORIFICIO LATERAL 
EN EL DORSO DEL CENTRO 

NO ESTÁ  

Center Center
Line Line

Centro

INCORRECTO

Estructura
Trasera

Estructura
Trasera

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 9



Paso 5
Una la estructura trasera a la
estructura delantera utilizando los
tornillos hexagonales M8x20 (2),
las arandelas M8 (2) y las tuercas
de bloqueo M8 (2).  

Step 5
Attach the rear frame to the
front frame using M8x20 hex
bolts (2), M8 washers (2), and
M8 lock nuts (2). 

C. Please use the M8x20 truss
head bolt in the front center
location of the rear frame, as
shown in the illustration.

C.Utilice el tornillo para
mensula M8x20 en la parte
frontal central de la estructura
posterior como se muestra en
la ilustración.  

Step 4 

B. Attach the rear axle assembly with
rear struts and the rear frame to the
tub using M8x30 truss head bolts (5),
M8x20 truss head bolt (1), M8 flat
washers (6), and M8 lock nuts (6).  

Paso 4

B.Una el montaje del eje con los puntales
posteriores y la estructura posterior a la
bañera utilizando puntales M8x30 tornillos
para ménsulas (5), tornillo para mensulas
M8x20 (1), arandelas planas M8 (6) y
tuercas de bloqueo M8 (6).  

HOLE
CLOSER TO
FRONT OF

TUB

M8x30 truss
head bolts

FRONT 
OF TUB

BACK
OF TUB

ORIFICIO CERCA DE LA
PARTE DELANTERA DE

LA BAÑERA

Tornillos para
ménsulas M8x30

PARTE DELANTERA
DE LA BAÑERA

PARTE
POSTERIOR

DE LA
BAÑERA

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 11



Step 7
Attach the wheels by first placing the wheel spacers (4) onto each
axle, then placing the wheels onto each axle and finally placing the
M12 flat washers (4) and the M12 lock nuts (4), as shown.

Step 8
Assemble the handle to the yoke using M8x60
bolt (1), M8 lock nut (1), and M8 washers (1).

Paso 7
Fije las ruedas colocando primero los separadores para ruedas (4)
en cada eje, luego coloque las ruedas en cada eje y por último
coloque las arandelas planas M12 (4) y las tuercas de bloqueo M12
(4), como se indica.

Paso 8
Ensamble el mango a la horquilla
utilizando un tornillo M8x60 (1), una tuerca
de bloqueo M8 (1) y una arandela (1).

Step 6
Attach the lock assembly to the tub using
M8x20 truss head bolts (3), M8 flat washers (3)
and M8 lock nuts (3).

If the lock does not engage when you lower
the cart, please double check the placement of
the rear frame in Step 4.

Paso 6
Una el ensamblaje de bloqueo a la cubeta
con tornillos para ménsulas M8x20 (3),
arandelas planas M8 (6) y tuercas de bloqueo
M8 (3).

Si el seguro no funciona cuando descienda la
base, verifique dos veces la colocación de la
estructura posterior en el Paso 4.

Swivel Handle Instructions
Step 1
Remove clips and cotter pins.
Step 2
Rotate the handle and insert cotter pin.
Secure by attaching the clip.
Step 3
The second cotter pin is used to attach the
handle to the trailer hitch.

Instrucciones Para Operar El Mango Giratorio
Paso 1
Quite los sujetadores y los pasadores partidos.
Paso 2
Gire el mango e inserte el pasador partido.  
Asegure el mango en su lugar uniéndolo con el sujetador.
Paso 3
Utilice el segundo pasador partido para unir 
el mango con el enganche para remolque.

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 13



DO NOT EXCEED THE OVERALL MAXIMUM LOAD CAPACITY OF 1,200 lb

OR THE MAXIMUM DUMPING LOAD CAPACITY OF 500 lb.

THE WEIGHT RATING IS BASED ON AN EVENLY DISTRIBUTED LOAD.
CAUTION

Returning the
Plastic Bed to the
Lowered Position
Rotate the plastic bed back down to
the lowered position. Make sure the
dumping release handle is locked into
place when the cart is in the 
lowered position.

NO EXCEDA LA CAPACIDAD MÁXIMA DE CARGA TOTAL DE 544 kg O LA

CARGA MÁXIMA DE DESCARGA DE 226 kg.EL PESO QUE SOPORTA SE

CALCULA CON LA CARGA DISTRIBUIDA EN FORMA UNIFORME. PRECAUCIÓN

Removable Accessory Tray
This removable accessory tray should not be used as
a step or seat.  Do not exceed a maximum evenly
distributed load of 20 lb.

Cómo Volver la
Plataforma Plástica a la
Posición Más Baja
Gire la plataforma plástica hacia abajo hasta la
posición más baja. Asegúrese de que el mango
de liberación de la descarga esté trabado en su
lugar cuando el carro se encuentre en la
posición más baja.

Incluye Bandeja De
Accesorios Desmontable
La bandeja de accesorios desmontable no se debe
utilizar como escalón o asiento. 

Cómo Usar el
Accesorio de Descarga
Para operar el accesorio de descarga, tire
del mango de liberación de la descarga para
liberar la plataforma plástica del mecanismo
de bloqueo. Levante el mango de liberación
para rotar el carro hacia arriba hasta la
posición de descarga.

Using the
Dumping Feature
To operate the dumping feature,
pull the dumping release handle
outward to release the plastic bed
from the locking mechanism. Lift up
the release handle to rotate cart
upward into the dumping position.

gor0865-dManualSE.qxp  11/18/08  11:35 AM  Page 15



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.6
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks true
      /AddColorBars true
      /AddCropMarks true
      /AddPageInfo true
      /AddRegMarks true
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName (U.S. Web Coated \(SWOP\) v2)
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed true
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


